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Test Report Attachment

FCCID SWX-U7PROW
ISED ID 6545A-U7PROW
Equipment Under Test U7-Pro-Wall
Test Report Serial Number | TR8614 01

Date of Test 31 October 2023
Report Issue Date 9 November 2023

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
1 2.4 GHz WiFi
1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 | PASS
Tx Spurious Emission 2422.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 | PASS
Tx Spurious Emission 2437.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 | PASS
Tx Spurious Emission 2452.000 24.0 40.000000 | PASS
RF output power (2412 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 17.8 30.0 17.8 99.706 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 18.650000 0.500000 2402.725000 2421.375000
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 1.6 | PASS
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Levelin dBm
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Freauencv in MHz
Bandwidth
Spectrum I [%]
Ref Level -5.00 dém @ RBW 100 kHz
Att 15de  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
-10 dem
-20 dem M h sk, pladrin
-30 dBm j \
-40 dBm "f/ Lw'bﬁm
-50 dBm N A
-60 dBm "'/ L\M\A
LTSI
-70 dBm
-80 dBm
-90 dBm
-100 dBm
CF 2.412 GHz 800 pts Span 40.0 MHz
)i J GHRNNRRND wa
Date: 31.0CT.2023 03:57:23
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz

Stop Frequency 2.43200 GHz 2.43200 GHz

Span 40.000 MHz 40.000 MHz

RBW 100.000 kHz ~100.000 kHz

VBW 300.000 kHz ~ 300.000 kHz

SweepPoints 800 ~ 800

2430 2432
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Sweeptime 56.836 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.445750 | -15.660 8.0 | PASS
Ports
Port State
1 | used
2 | used
PSD Connector 1
Spectrum I [@]

Ref Level 10.00 dBm
Att 30 dB
SGL Count 100/100

@ RBW 3 kHz
SWT 4.4 ms @ VBW 10 kHz

Mode Auto FFT

@ LIRm AvgPwr

0 dem

-10 dBm:

-20 dBm:

-30 dBm

P dBm_grmM"mM m"wmmmm
-50 dBm

-60 dem J

-70 dBm
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CF 2.412 GHz

20000 pts

Span 30.0 MHz

G v
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PSD Connector 2

SGL Count 100/100

Spectrum I lmvl
Ref Level 10.00 dBm @ RBW 3 kHz
Att 30dB  SWT 44ms @ VBW 10 kHz Mode Auto FFT

@ LIRm AvgPwr

0 dBm

-10 dBm

-20 dBm:

-30 dBm

-40 dBm

-50 dBmn

-60 dBm:

-70 dBm:

s

CF 2.412 GHz

20000 pts

L il J GHRNNRRND wa
Date: 31.0CT.2023 03:58:09
Measurement
Setting Instrument Value Target Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Span 30.0 MHz
1

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 19.000000 2402.550000 2421.550000
DUT Frequency Result
(MHz)
2412.000000 | PASS
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427 West 12800 South, Draper, UT 84020
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Freauency in MHz
Bandwidth
Spectrum | [@]
Ref Level -5.00 dBm @ RBW 200 kHz
Att 15dB  SWT 28.5 ps @& VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
-10 dBm: /V\r\/"“" [
-20 dem
-30 dem ’J\/j \/\
-40 dem
i \,
-50 dem rf \
m“\lﬂw RS IRV TN
-70 dBm
-80 dBm
-90 dBm
-100 dBm
CF 2.412 GHz 400 pts Span 40.0 MHz
N ] ammn e
Date: 31.0CT.2023 03:58:17
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
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Sweeptime 28.477 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2399.525000 -26.2 5.9 -20.3
2399.975000 -26.5 6.2 -20.3
2399.475000 -26.6 6.4 -20.3
25732.875605 -26.8 6.5 -20.3
24729.046381 -26.8 6.5 -20.3
2399.925000 -26.9 6.6 -20.3
25201.566287 -27.0 6.7 -20.3
2399.575000 -27.0 6.7 -20.3
2399.625000 -27.1 6.8 -20.3
24734.190455 -27.1 6.9 -20.3
15826.859543 -27.2 7.0 -20.3
2399.675000 -27.3 7.0 -20.3
25126.609786 -27.3 7.0 -20.3
17798.509476 -27.3 7.0 -20.3
25056.797358 -27.4 7.1 -20.3
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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\7

Shourious

Levelin dBm

200 300 400500

8001G G 20G26G

30k S0 60 BOO0M 3G 4GHGE 810G
Frequencvy inHz
Lirrit e Threshdd Surn Lesel X Critical X Final Critical
Pre Measurement 1
Setting Instrument Target Value
Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Pre Measurement 2
Setting Instrument Target Value
Value
RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.550000 0.500000 2427.625000 2446.175000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 8.9 | PASS
6 dB Banchvicith
151

m N (s R

Levelin dBm

18.550 MHz

_40 +
2417 2420 2425 2430 2435 2440 2445 2450 2485 2457
Freauency in MHz
Bandwidth
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\7

Spectrum I ll::vn
Ref Level 10.00 dBm
j& Att 20 de
SGL Count 100/100

@ 1Pk Max

@ RBW 100 kHz
SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
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A

CF 2.437 GHz 800 pts

i ) (TS

Date: 31.0CT.2023 04:14:27

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.900000 2427.550000 2446.450000
DUT Frequency Result
(MHz)
2437.000000 | PASS
99 %% Ben chviclth
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"1 MMW
S
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£
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Freaquency in MHz
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Bandwidth

Spectrum I lmvl

Ref Level 10.00 dBm @ RBW 200 kHz
o Att 20 de  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dBm
-10 dBm f"’“"""ﬁM A“"'\W\J'" \

-20 dBm: / \
-30 dBm

-t Vﬂ/ “‘\W
-50 dBm VN
-60 dem:
-70 dBm
-80 dBm
CF 2.437 GHz 400 pts Span 40.0 MHz
. e
L il ] CIRNENEED wa
Dat 31.0CT.2023 04:15:52

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
19097.020632 -26.4 131 -13.2
25045.039475 -26.9 13.6 -13.2
25046.509211 -26.9 13.6 -13.2
25279.462259 -27.1 13.9 -13.2
25159.678830 -27.1 13.9 -13.2
25158.943963 -27.1 13.9 -13.2
25541.075146 -27.2 13.9 -13.2
19188.144222 -27.2 14.0 -13.2
17811.002226 -27.2 14.0 -13.2
25044.304608 -27.2 14.0 -13.2
25060.471696 -27.3 14.0 -13.2
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19809.107395 -27.3 14.0 -13.2
25298.568818 -27.3 141 -13.2
25114.851903 -27.4 14.2 -13.2
24744.478602 -27.5 14.3 -13.2

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious

a0 T
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m 1
©

= 204
S
i

30 E0B0 8OO0k 200 300 400500 800G 2G 3G 4GEGE 810G 20G2EG
Frequencvy inHz

Sum Lewel X Criticdl X Fnal Critical

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 18.150000 0.500000 2453.025000 2471.175000
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 5.8 | PASS
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Spectrum I

Ref Level -5.00 dBm

@ RBW 100 kHz

Att 15de  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

PR e T

J \

-30 dBém

-10 dBm:

-40 dBm

-50 dBm;

Mo A L
b

-60 dBri

-70 dBm:

-80 dBm

-90 dBm:

-100 dBm

CF 2.462 GHz 800 pts

)il | GERRRRERD W

Span 40.0 MHz
1

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 18.900000 2452.550000 2471.450000
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LABORATORY
DUT Frequency Result
(MHz)

2462.000000 | PASS
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2442 244k 2450 2456 2460 2465 2470 2475 2480 2482

Freaquency in MHz
Bandwidth

Spectrum | |':%1

Ref Level -5.00 dBm @ RBW 200 kHz
Att 15dB  SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

MM L

-10 dBm /\”W . ‘\/"“‘\/""‘”’V\
-20 dem

-30 dem / \V\«\
-40 dem /

-50 dBm ,\r,\fv‘f \\/\J
-60 dBm \A/\/\\[\W
-70 dBm:
-80 dBm
-90 dBm:
-100 dBm
CF 2.462 GHz 400 pts Span 40.0 MHz
]
i J G o
Date: 31.0CT.2023 04:31:24

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency ‘ Result ‘
(MHz)
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\ 2462.000000 | PASS |

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
25060.471696 -26.5 9.5 -17.1
25072.229579 -26.7 9.6 -17.1
25564.590911 -26.7 9.7 -17.1
25100.154550 -27.0 9.9 -17.1
19812.781733 -27.0 10.0 -17.1
25061.206564 -27.1 10.1 -17.1
25083.987461 -27.2 10.1 -17.1
24967.143503 -27.3 10.2 -17.1
17815.411432 -27.3 10.2 -17.1
24762.115426 -27.3 10.3 -17.1
25013.440166 -27.4 10.3 -17.1
25322.084583 -27.4 10.4 -17.1
25093.540741 -27.5 10.4 -17.1
25094.275609 -27.5 10.4 -17.1
25374.995055 -27.5 10.4 -17.1

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spourious
15T

D +4

Levelin dBm
5

=40
30M  SOG0 GOOOM 200 300 400500  8001G 2G 3G 4G5GE 810G 20G26
FreauencvinHz
Lirrit s Threshdd Surm Level X Qritical X Final Qritical
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Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 35.700000 0.500000 2404.875000 2440.575000
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 0.2 | PASS
6 dB Banchvicith

W%mw

35.700 MHz
2382 23490 2400 2410 2420 2430 2440 2450 2452
Freauencyv in MHz
Bandwidth
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Spectrum I lmvl

Ref Level -5.00 dBm @ RBW 100 kHz

Att 15de  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT

SGL Count 100/100

@ 1Pk Max

-10 dBm;

7 LA Il o | Lo
20 dem FWWW* i ML e 1

-30 dBm j kL
-40 dBm ’WW ,\M
50 dBm I

-60 dBm ‘1‘“ MW
-70 dBm
-80 dBm
-90 dBm
-100 dem
CF 2.422 GHz 1600 pts Span 80.0 MHz
)i J QD %
Dat 1 ST - 23 04:34:16

Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 37.750000 2403.125000 2440.875000
DUT Frequency Result
(MHz)
2422.000000 | PASS
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Levelin dBm
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Bandwidth

Att

Spectrum I

Ref Level -5.00 dBm

2382 23490

2400

24110 2420 2430
Freauency in MHz

2440

2450

@ RBW 500 kHz

15de  SWT 189 ps @ VBW 2MHz Mode Auto FFT

SGL Count 100/100

@ 1Pk Max

-10 dBm:
-20 dBm:
-30 dBm
-40 dBm
-50 dem
-70 dBm:
-80 dBm
-90 dBm:

-100 dBm

Al

P 2 TN AL A

Yl
v ywv gy

CF 2.422 GHz

320 pts

]l

Span 80.0 MHz
1

Date:

31.0CT.2023 04:36:09

Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2422.000000 | PASS

2462
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Final measurements

427 West 12800 South, Draper, UT 84020

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
2399.475000 -24.9 1.6 -23.3
2399.525000 -25.1 1.8 -23.3
2399.825000 -25.8 25 -23.3
2399.775000 -25.8 25 -23.3
2399.225000 -26.0 2.7 -23.3
2399.175000 -26.2 2.9 -23.3
2399.925000 -26.3 3.0 -23.3
2399.675000 -26.3 3.0 -23.3
2399.725000 -26.4 3.1 -23.3
2399.975000 -26.5 3.2 -23.3
2399.875000 -26.5 3.2 -23.3
25012.705298 -26.6 3.3 -23.3
25033.281593 -26.7 34 -23.3
2399.275000 -26.7 34 -23.3
19094.816029 -26.9 3.6 -23.3
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spuricus
10T
D =+
e 4
a
e AT
g +4
]
-
30M 5060 SO0k 200 300 400500 800G 2G 3G 4GHGE 810G 20G2EG
FreauencyinHz
Lirrit R Threshdd Sum Lewvel X Critical X Anal Critical
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427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

Levelin dBm

37.000 MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 37.000000 0.500000 2418.375000 2455.375000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 1.2 | PASS
6 dB Banchvicith

WWWMM

2430

2440

2450 2460

2470 247y

2397 24I1EI 24I20
Freauencyv in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I lmvl

Ref Level -5.00 dBm @ RBW 100 kHz

Att 15de  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

-10 dBm;

Lu J.ILA ]l o
oo L

T

-30 dBm: J k
-40 dBm W ‘Vu:“]\
-50 dBm:

-6 m

20 dem (r“, a_ ¥ Fith

Wl

-70 dBm;

-80 dBm

-90 dBm:

-100 dBm

CF 2.437 GHz 1600 pts Span 80.0 MHz

) ] i %

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 38.000000 2417.875000 2455.875000
DUT Frequency Result
(MHz)
2437.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 %% Bancdhwictth

107
o+ M%
£
m
©
£
4
3
2397 2410 2420 2430 2440 2450 2460 2470 2477
Freauency in MHz
Bandwidth

Att

Spectrum I l:uv:

Ref Level -5.00 dBm @ RBW 500 kHz

15de  SWT 189 ps @ VBW 2MHz Mode Auto FFT

SGL Count 100/100

@ 1Pk Max

A e

-10 dBm:

T i

-20 dem:

/ \

-30 dBém

-40 dBm

ey v

-60 dBm

-70 dBm:

-80 dBm

-90 dBm:

-100 dBm

CF 2.437 GHz 320 pts Span 80.0 MHz

5
) GERRRRERD W
Date: 31.0CT.2023 04:40:20

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS
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COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
25103.094020 -26.2 4.1 -22.1
25059.736829 -26.9 4.8 -22.1
25075.903917 -26.9 4.8 -22.1
24822.374574 -27.0 4.9 -22.1
25495.513351 -27.0 4.9 -22.1
25060.471696 -27.0 4.9 -22.1
25005.356622 -27.0 4.9 -22.1
25358.827966 -27.2 5.1 -22.1
23114.542131 -27.2 5.1 -22.1
24856.178487 -27.3 5.2 -22.1
25172.171581 -27.3 5.2 -22.1
25087.661800 -27.4 5.3 -22.1
19452.696580 -27.5 5.4 -22.1
25122.200580 -27.6 5.5 -22.1
19479.151816 -27.6 5.5 -22.1
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious

Levelin dBm

200 300 400500

2G 3G

20GE26G

30M 5060 BOI0OM BO01G 10G
FreauencvinHz
Lirrit s Threshdld Surm Level X Criticel X Findl Critical
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 17.050000 0.500000 - 2442.525000 2459.575000
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 4.0 | PASS
6 dB Banchvicith

ot

Levelin dBm

17.050 MHz

2112 2420 2430 2440 24580 2460 2470 2480 249z
Freauency in MHz

Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Ref Level -5.00 dBm
Att
SGL Count 100/100

@ RBW 100 kHz

15de  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT

@ 1Pk Max

-10 dBm;

YT PRI I [ATY
L

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-70 dBm:

-80 dBm

-90 dBm:

-100 dBm

CF 2.452 GHz

1600 pts

Span 80.0 MHz

)

Date: 31.0CT.2023 04:42:56

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

G v

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 37.750000 2433.125000 2470.875000
DUT Frequency Result
(MHz)
2452.000000 | PASS

Levelin dBm

99 % Banchwicith

WW

2q1e

2430

2420

2440 2450 2460 2470 2480 2492

Freauency in MHz
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth

Spectrum I lmvl

Ref Level 0.00 dBm @ RBW 500 kHz
o Att 10de SWT 189 ps @ VBW 2MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
-10 deém /’/\“ — A, e
-20 dBm:

-30 dBm /_/ \
-40 dBm

-50 dBm /\/

60 dBm aWatid

70 dBm

-80 dBm

90 dBm

CF 2.452 GHz 320 pts Span 80.0 MHz

- A

L il ] CIRNENEED wa
Date: 31.0CT.2023 04:45:51

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2452.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
24801.798280 -26.3 4.8 -21.5
25194.217610 -26.3 4.8 -21.5
25126.609786 -26.7 5.3 -21.5
25020.053975 -26.8 5.3 -215
25058.267093 -26.9 5.4 -215
25157.474227 -26.9 5.4 -21.5
25755.656503 -26.9 5.4 -21.5
25111.912432 -27.0 5.5 -21.5
25853.393902 -27.0 5.6 -21.5
25680.700002 -27.2 5.7 -215
25492.573881 -27.3 5.8 -215
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LABORATORY 427 West 12800 South, Draper, UT 84020
17769.849638 -27.3 5.8 -21.5
24729.046381 -27.3 5.8 -21.5
25109.707829 -27.3 5.8 -21.5
19462.249859 -27.3 5.8 -21.5
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
Spurious
107
D 4
c 1
5
R
a>) 4
]
30 5060 Smoow 200 300 400500 800G 2G 3G 4GBRGE 810G 20G26G
FreauencyinHz
Lirrtt B Threchdd Surn Lewel X Critical X Fnal Critical
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-- End of Report -
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